
 
 

July 2015 Vol.14 No. 7                                                  ISSN 1582 - 9596 
 
 

    
 
 
 

 

Environmental 
Engineering 

and Management 
Journal 

 
AAnn  IInntteerrnnaattiioonnaall  JJoouurrnnaall  

 
 

Founding Editor: Matei Macoveanu 
              
 Editor-in-Chief:  Maria Gavrilescu 
 
 Guest Editors:  Fabio Fava 
     Grazia Totaro 
                                    Maria Gavrilescu 

 

 

Material & Energy Recovery and Sustainable Development 
ECOMONDO 2014 

 

 
 
 
 

“Gheorghe Asachi” Technical University of Iasi 



Environmental  
Engineering  
and Management 
Journal  

 
 
 
 
 

 
 

EcoAdvertising Offer 
 
  

The Environmental Engineering and Management Journal encourages initiatives and actions concerning the 
[...]
funnel glass by chloride volatilization, International 
Journal of Environmental Science and Technology, 
11, 959–966. 

Grause G., Takahashi K., Kameda T., Yoshioka T., 
(2014b),  Lead removal from cathode ray tube glass by 
the action of calcium hydroxide and poly(vinyl 
chloride), Thermochimica Acta, 596, 49-55. 

ICER, (2004), Materials recovery from waste cathode ray 
tubes, The Waste and Resources Action Programme, 
The Old Academy, 21 Horse Fair, Banbury, Industry 
Council for Electronic Equipment Recycling, Oxon 
OX16 0AH. 

Ling T.C., Poon C.S., (2012), Development of a method 
for recycling of CRT funnel glass, Environmental 
Technology (U. K.), 33, 2531–2537. 

Miyoshi H., Chen D., Akai T., (2004), A novel process 
utilizing subcritical water to remove lead from wasted 
lead silicate glass, Chemistry Letters, 33, 956–957. 

Nakada H., Mihara N., Kawaguchi Y., Osada S., Kuchar 
D., Matsuda H., (2008), Volatilization behavior of lead 
from molten slag under conditions simulating 
municipal solid waste melting, Journal of Material 
Cycles and Waste Management, 10, 19–23. 

Okada T., Inano H., Hiroyoshi N., (2012), Recovery and 
immobilization of lead in cathode ray tube funnel glass 
by a combination of reductive and oxidative melting 
processes, Journal of the Society for Information 
Display, 20, 508–516. 

Popovici A., Rusu T., Tofana V., Dan V., Popita G. E., 
Hategan R., Marutoiu C. (2013), Study on recycling 
feasibility of activated glass from WEEE equipment 
treatment, Environmental Engineering Management 
Journal, 12, 359-364.  

Sasai R., Kubo H., Kamiya M., Itoh H., (2008), 
Development of an eco-friendly material recycling 
process for spent lead glass using a mechanochemical 
process and Na2EDTA reagent, Environmental Science 
and Technology, 42, 4159–4164. 

Wang Y., Zhua J., (2012), Preparation of lead oxide 
nanoparticles from cathode-ray tube funnel glass by 



 
Cathode ray tube (CRT) lead glass: Lead leaching study after a chelating agent treatment 

 

 1509

self-propagating method, Journal of Hazardous 
Materials, 215–216, 90–97. 

Yot P.G., Méar F.O., (2009), Lead extraction from waste 
funnel cathode-ray tubes glasses by reaction with 
silicon carbide and titanium nitride, Journal of 
Hazardous Materials, 172, 117–123. 

Yuan W., Li J., Zhang Q., Saito F., (2012), Innovated 
application of mechanical activation to separate lead 
from scrap cathode ray tube funnel glass, 
Environmental Science and Technology, 46, 4109–
4114. 

Yuan W., Li J., Zhang Q., Saito F., Yang B., (2013), A 
novel process utilizing mechanochemical sulfidization 
to remove lead from cathode ray tube funnel glass, 
Journal of the Air & Waste Management Association, 
63, 418–423. 

Zhang C., Wang J., Bai J., Guan J., Guo C., Wu W., 
(2013), Recovering lead from cathode ray tube funnel 
glass by mechano-chemical extraction in alkaline 
solution, Waste Management & Research, 31, 759-
763. 

 



 1510 

 



 
 
 
 
 
Environmental Engineering and Management Journal                                                                July 2015, Vol.14, No. 7, 1511-1520 

http://omicron.ch.tuiasi.ro/EEMJ/ 
 

 

 
 

 
 
 

“Gheorghe Asachi” Technical University of Iasi, Romania 
 

 

 

 

PARTITIONING DYNAMICS AND FATE OF METALS  

IN AN URBAN WASTEWATER TREATMENT PLANT 
 

Giancarlo Cecchini, Paolo Cirello, Biagio Eramo 
 

Acea Elabori SpA, 165 Via Vitorchiano, 00189 Roma, Italy 
 

 
Abstract 
 
This study focused on the fate of the most representative metals in urban wastewater treatment by the conventional activated 
sludge process. The research analyzed: distribution between soluble and particulate fraction in the different treatment stages, 
removal efficiencies as related to partitioning, and metal behavior during rainfall events. A mass balance approach allowed 
evaluating the behavior of the metals, migration between phases and final fate, in order to investigate metal dynamics during the 
treatment cycle. Metal distribution between phases in outflow fluxes (treated effluent and sludge) resulted consistent with their 
partitioning between soluble and particulate fraction in the influent and significant migration between phases was not observed. 
Arsenic was found to be the most critical element for sludge reuse, despite being mostly partitioned into the soluble fraction. 
 
Key words: activated sludge, arsenic, metals, sludge reuse, wastewater treatment 
 
Received: December, 2014; Revised final: June, 2015; Accepted: June, 2015 
 

 

                                                           
 Author to whom all correspondence should be addressed: e-mail: g.cecchini@aceaspa.it; Phone: +39 06 57992621; Fax: +39 06 57992629 

1. Introduction 
 
Over the last thirty years, the approach to 

wastewater treatment has been aimed at improving 
treated effluent quality, according to regulatory 
developments and given the increased sensitivity to 
environmental issues and to the protection of water 
resources. 

Numerous studies have focused on the 
enhancement of secondary treatment efficiency and 
the implementation of tertiary processes, such as 
disinfection and/or refinement of treated water for 
reuse purposes. As a secondary effect, these 
innovations have inevitably led to an increase of 
sludge production per population equivalent (Fytili 
and Zabaniotou, 2008; Kelessidis and Stasinakis, 
2012). 

More recently, also by reason of tightening of 
regulations on landfill disposal and more stringent 
requirements for agricultural and energetic reuse, 
technologies aimed at reducing sludge production 

and improving its quality, in order to promote 
recovery/reuse are gaining increasing interest. 

In this sense, it is essential a better 
understanding of partitioning dynamics and removal 
processes of potential pollutants, such as metals, and 
to investigate on the possibility of adopting targeted 
measures, aimed at reducing their concentrations in 
sludge. However, given the conservative behavior of 
metals, migration between phases does not result in 
removal but simply in a transfer of the impacted area 
from the solid matrix to the receiving water body, 
which should therefore be assessed in relation to the 
overall environmental benefits. 
 

2. Outline of the work 
 

On the basis of European and Italian 
regulations, wastewater sludge is classified according 
to the European Waste Catalogue (EWC, 2002) with 
the Code 19 08 05 (“Sludge from treatment of urban 
waste water”). 

In Italy, landfilling has been the most widely 
used method for wastewater sludge disposal (EC, 



 
Cecchini et al./Environmental Engineering and Management Journal 14 (2015), 7, 1511-1520 

 

 1512 

2010), until recent regulations (Decree, 2005) 
introduced more stringent measures. In light of the 
new standards, landfill disposal of urban wastewater 
sludge is expected to cease, because of Total Organic 
Carbon (TOC) content in sludge and of Dissolved 
Organic Carbon (DOC) concentration in the eluate; 
anyway, the impossibility to apply the new rules 
immediately has led to grant extensions in order to 
implement interventions and organize alternative 
reuse systems and strategies. 

Wastewater sludge management is thus a 
highly relevant and important issue, also because of 
the energetic and agronomic properties of the sludge 
itself. Sludge reuse in agriculture as a soil conditioner 
is viewed positive because of the organic matter and 
nutrient contents, and it can be carried out by two 
different techniques: a) direct spreading on the soil, 
after stabilization processes and if complying with 
chemical-physical requirements set by EC Directive 
(1986) and its national transposition, the Italian 
Legislative Decree n. 99/1992 (Decree, 1992). 
Similarly, the calorific value of the organic matter 
makes wastewater sludge suitable for energy 
recovery and therefore to be treated by dedicated 
waste to energy plants, or in co-combustion with 
other fuels.  

In this case, in systems operating according to 
the simplified procedure, sludge combustion is 
allowed after compliance with the requirements set 
by the technical standards of the Decree of the Italian 
Environment Ministry 05/02/1998 (Decree, 1998). 
Both for agricultural reuse and energy recovery 
purposes some issues are posed, on one hand 
concerning the safety of agricultural products and of 
the workers employed in spreading operations and 
the other hand related to the potential environmental 
impacts. EC Directive (1986) on agricultural land 
treatment is currently under revision, and a tightening 
of limits and a review of the parameters could be 
introduced; moreover, some Italian regions (Emilia 
Romagna, Lombardia) have already issued 

supplementary regulations to the national laws, by 
introducing additional inorganic and organic 
parameters and restricting some of the quality 
standards.  

Heavy metals represent the category of 
parameters more involved in the above revision 
processes, as a consequence of their characteristic 
tendency to accumulate; gaining a better 
understanding of their presence and behavior is 
therefore essential, in order to address sludge 
management strategies, also in relation to the 
evolution of the regulatory framework concerning the 
different reuse systems. 

 

3. Case study 
 

The main object of the current study was to 
investigate dynamics and final fate of the most 
representative metals in conventional wastewater 
processes, such as the activated sludge systems. 
Based on a mass balance approach, partitioning 
between soluble and particulate fraction and 
distribution in the different treatment stages were 
considered, in order to evaluate removal efficiency, 
behavior, migration between phases and final fate in 
the output flows of the systems. 

Behavior during rainfall events has also been 
studied. The study was carried out at a wastewater 
treatment plant (WWTP) located in Rome 
metropolitan area, with average input flow-rate 3.0 
m3/sec; treated effluent is discharged into the Tiber 
river.  

The water line is made of a pretreatment stage 
and two identical process trains, each including two 
parallel primary clarifiers, an activated sludge unit 
and two parallel secondary clarifiers. The sludge line 
includes pre-thickening, anaerobic digestion (not 
operating during the study), post-thickening and 
dehydration with centrifuges. Fig. 1 describes the 
process diagram of the WWTP showing the location 
of the sampling points. 

 

 
 

Fig. 1. Process diagram of the wastewater treatment plant 



 
Partitioning dynamics and fate of metals in an urban wastewater treatment plant 

 

 1513

 
4. Material and methods 

 
Monitoring campaigns based on regular and 

systematic sampling of influent, treated effluent and 
sludge were carried out, weekly/fortnightly, for a 
period of 15 months. Composite samples were taken, 
constituted by the assembling of subsamples 
collected on a hourly basis by means of automatic 
samplers. At the same time, discrete samples were 
also drawn, in order to assess comparability between 
the average data collected through composite and 
discrete sampling. Discrete sampling on the water 
treatment line and sludge was carried out according 
to international methods (APHA-AWWA-EF, 2005).  

Wastewater samples were taken at 8 
monitoring points: influent; effluent from primary 
sedimentation (first and second train); effluent from 
activated sludge unit (first and second train); effluent 
from secondary sedimentation (first and second 
train); treated effluent. 

Sludge samples were collected at 4 locations: 
secondary sludge from first and second train; inlet 
and outlet of dehydration. Supernatants from the 
sludge treatment line were also sampled. Altogether 
for each sampling campaign 13 treatment stages were 
monitored; a total of 28 campaigns were carried out. 
Analyses were performed with methods accredited 
by the Italian accreditation body Accredia under UNI 
CEI EN ISO/IEC 17025 Quality Procedures. 

Table 1 lists analytes, methods and related 
quantification limits (LOQ), both for water and 
sludge samples. Dissolved metals were determined 
after filtration of the sample through 0.45 um filters.  

During monitoring campaigns, flow-rate data 
of the main fluxes of both the water and the sludge 
treatment lines were collected. 
 
5. Results and discussion 

 
5.1. Influent 
 

Table 2 shows metal concentrations in the 
influent both for discrete and composite samples. For 
statistical purposes, concentrations below the 
detection limits were taken as equal to the detection 
limit itself. 

Comparison of analytical results from 
composite and discrete samples shows that 
concentrations found are in a strictly close 
agreement, which is consistent with what might be 
expected for an urban wastewater treatment plant 
receiving no anthropogenic inputs from industrial 
activities. Metal concentrations in the influent were 
extremely low, such as to comply or at least be 
comparable with quality standards set for drinking 
water (EC Directive, 1998). The graph below (Fig. 
2), in logarithmic scale to allow visualization of the 
trends for all parameters, compares statistical figures 
(minimum, maximum, average, median) of influent 
composite samples with quality standards for 
drinking water. 
 
5.2. Treated effluent and metal removals efficiency 

 
Table 3 shows treated effluent concentrations of 

metals both for discrete and composite samples. 
 

Table 1. Parameters, analytical methods and instrumental detection limits 
 

WATER SAMPLES SLUDGE SAMPLES 
 
 LOQ 

μg/L 
Method 

LOQ 
mg/kdDW 

Method 

Cu 1.0 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 
Pb 0.2 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 
Ni 2.0 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 
Zn 1.0 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 
Cd 0.2 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 
Cr 5.0 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 
As 1.0 APHA SM2005 3030K+3125 4.0 EPA 3052 1996+EPA 6010 C 2007 
Hg 0.2 EPA 7473 2007 0.001 EPA 7473 2007 
Mn 0.2 APHA SM2005 3030K+3125 1.0 EPA 3052 1996+EPA 6010 C 2007 

 
Table 2. Metal concentrations in WWTP influent 

 
Concentration (μg/L) Cu Pb Ni Zn Cd Cr As Hg Mn 

Minimum 9.1 2.9 1.4 44.7 0.2 5.0 3.3 0.2 34.4 
Average 26.4 12.5 3.5 105.2 0.2 5.5 5.0 0.2 90.4 

Maximum 63.4 32.9 7.6 216.2 0.3 10.5 8.8 0.5 213.4 

WWTP INFLUENT Discrete Samples 

Median 23.5 11.8 2.8 95.4 0.2 5.0 4.8 0.2 83.7 
Minimum 5.9 2.2 1.3 31.1 0.2 5.0 3.0 0.2 29.9 
Average 31.4 12.8 4.4 195.2 0.2 5.8 4.9 0.5 90.8 

Maximum 98.6 41.5 8.6 841.6 0.6 11.1 10.2 6.1 159.2 

WWTP INFLUENT Composite Samples 

Median 23.4 9.0 3.8 109.0 0.2 5.0 4.8 0.2 88.0 
 
 
 



 
Cecchini et al./Environmental Engineering and Management Journal 14 (2015), 7, 1511-1520 

 

 1514 

Table 3. Metal concentrations in WWTP effluent 
 

Concentration (μg/L) Cu Pb Ni Zn Cd Cr As Hg Mn 
Minimum 1.0 0.3 1.0 7.9 0.2 5.0 2.7 0.2 14.8 
Average 5.8 2.6 2.6 37.3 0.2 5.0 3.7 0.2 61.6 

Maximum 14.7 6.0 10.0 68.6 0.2 5.5 5.2 0.4 110.8 
WWTP EFFLUENT Discrete Samples 

Median 5.1 2.5 2.2 34.0 0.2 5.0 3.6 0.2 62.4 
Minimum 1.0 0.2 1.0 2.2 0.2 5.0 1.0 0.2 1.9 
Average 5.9 2.8 3.6 37.1 0.2 5.0 3.6 0.2 63.6 

Maximum 15.8 6.2 39.6 71.8 0.2 6.3 4.9 0.5 97.3 
WWTP EFFLUENT Composite Samples 

Median 5.7 2.8 2.3 36.9 0.2 5.0 3.4 0.2 61.9 
EFFLUENT LIMITS (discharge in 
surface water) 

Parametric 
value 

400 300 4,000 1,000 20 4,000 500 5.0 4,000 

 

 
 

Fig. 2. Comparison between drinking water quality standards (EC Directive, 1998) and values in WWTP influent 
 

Treated effluent concentrations were low, 
with values significantly below the standards for 
discharge into surface water (EC Directive, 1998). 
Average concentrations were lower than the limits by 
a factor, dependent on the metal, ranging from 15 for 
Zinc and 1,000 for Nickel.  

Fig. 3 shows overall removal efficiency in the 